~ .
8 é Kathmandu Upatyaka . J ) Japan International
Yy Khanepani Limited JICA’ Cooperation Agency
g1

STANDARD OPERATING PROCEDURE

(Draft)

b

N\ e NN

NEW SUNDARIJAL
WATER TREATMENT PLANT

The Project on Capacity Development of KUKL to Improve Overall Water
Supply Service in Kathmandu Valley

Version 3.0 (2024.01)




Table of Content

1.  OUTLINE OF THE FACILITY uituiuiiuiteititeeereireirettetreceessesssrssesasssssessessssssssssessassassasssssssnsssssassassassnssnssnes 1
1.1 GENERAL INFORMATION 11t ttttteeeetneeetuneeereseeeersnneesssnneesssssesesssneessssnesssssnesessnnesssssnssessnneeessnnesssssnesessnsesesssns 1
1.2 COMPONENTS OF THE TREATIMENT PROCESS .. .ccevtttuiiieeeeeeetreniiieeeeeeretnnneeeeeseeessssneeeeesseessnnasessesssssssnsneessesssnes 1

2. SCADA SYSTEM .. cuieiiuiiuiiieiieieeieiteiteteeteetesasenstastassessssessessassnstassessesasssssessasenssassessessssassessnssassassassasnns 4
2.1 GENERAL INFORMATION ....eevtttuieeeeerereuunseeeeerreessnniaeeseesssessaneessesssssssnaesesessssssnnsesesssssssssseeessssssssnneessessssens 4

3. FLOW IMEASUREMENT ...cuttitiitiieiiettetteteeaenerattettessesessessssenssastesssssssssssssssenssassassasssssssessnssassassassnssnsans 8
3.1 GENERAL INFORMATION 11t ttttteeeetneeetsnieeereseeersneesssnneesssssesesssneessssnesssssnesesssnessssssssesssnseessnesssssnesessnsesesnsns 8
3.2 IMEASUREMENT IMIETHOD ...uuueiieeeiretiieeeeeeeeetttsieeeeeseeeasssnneeeesseessnsaneeessssessnnnasesessssasnnsaesssesssrssnnsnsessesssnnsnnns 8

4,  DAILY OPERATION ...cuitiiuieieieireiieteetectecaeeneretesessacssssssssenssassessassesssssssssenssassassssssssssessnssassassassessnses 10
4.1 GENERAL t1tuteeeieeetteneieeeeseesestsseeeeesersssaneeeeeesssssssnaeeeesssssssnsnseseesssesssnnsessessssssnssesessesssssnneeesessessnnsnnseneens 10
4.2 DAILY ACTIVITIES DURING REGULAR TURBIDITY OF RAW WATER ....cevvvvuutieeeeeerreennnneeeeerreressnieeeesesssrssnnseeessessenes 10
4.3 ACTIVITIES DURING HIGH TURBIDITY OF RAW WATER ..vvuuiertueeetttieeereneeersneeeresneeersneeessneesssseesssniessssseesesnns 10

5. WATER QUALITY MEASUREIMENT .....ccctteiirieereireceeceeceecencenreeressessssessessassassassassssssssssassassassassassassnsans 11
5.1 GENERAL 11uttettueeettteeeeeueeersuneeesesneeersaneessssnessssssssesssnnsesssnnssssssesessssnsesssnnsssssseeessssnsssssnsesssnneesssnnsesssneeenes 11
5.2 IVIEASUREMENT 1uuueeeeteretutnieeeeereressssaeeeeessessssnseeeeessssssssnneesessssssssnsnsseesssssssnsnsessessssssnneneessesssssnnneesessessnns 12

6. DISTRIBUTION FACILITIES ..cuieuitieieiiettctenreiteireseesseseessssnsrstessassesssssssssssssassassassssssssssnsenssassessnssnsanse 13
6.1 INLET FLOW CHAMBER .. etttuitiettieetttieeertnieeerssneesrssneeesssnnsssssnsesssnssesssnesssssnesessnnesssssnessssnneesssnneesssnseesssnnees 13
6.2 IVIINI= HYDRO UNIT ... iieeeiiiiieeeeeeetettiieeeeeeeetesssntaeeeeesssessannneseessssassasaaeessessssssnsseeessesssssnnneesessesssssnneeeeesseennn 13
6.3 DISTRIBUTION CHAMBER ..evvuuiirttieerttuneeresieeersneeesssneessssseeesssnesssesnssesssnesesssnessssssssessnsesssssessssnseesssnsessssnnees 14
6.4 RAPID IMIIXING CHAMBERS ... tuetterettettieeeerererreseeeeeesessssssneesessessssssnseeeesssssssnnnseeeessssssnnnaesseesssessnnseessessssnes 15

7. FLOCCULATION/SEDIMENTATION BASINS.....ccctttueeeieierreerrnnneeessisreeeessansssssssseeeessansssssssseessssanssssssssnes 17
7.1 INTRODUGCTION .etttueiettueeertutneeresneeerssueeesssneessssneeessssesssssnnsssssneesssssnsssssnsesssnesssssnssssssnesessnsesssssnessssnseeessnnnes 17
7.2 FLOCCULATION BASINS....vvuuueeeeeieiettiieeeeeeretessanaeeeeersressanaeseesssssssnaeeessessssssnsseeessssssssnneeesessssssssnneeeeessesnen 17
7.3 SEDIMENTATION BASINS ... eetutuiiiitiitiettieeettteeteetteeessueessesneeessneeessseeessssneeesssesssssneessssneeessnnesssssneeessnnnsessnns 18
7.4 CHECKING OF FLOC FORMATION ..uuiiiieitiitiieeeeeeeetsntieeeeeeseeessaniaeesesssressnnaessesssssssnaesssessssssnnseesssessssssnneeneees 19
7.5 CHECKING OF FLOC OUTFLOW 1ttutiiiiettietiieeeeieerttsiiieeeeressssssaeeeessssssssnnsssesssssssmnnessesssssssnieessessssssnnsneeesns 19
7.6 SLUDGE ACCUMULATION AND DESLUDGING PROCESS.....ccttuuuiieiiiiiiiiiiiiieeeeieeitiieeeeeeeersssnieeeeeessrssannnsesessssens 20
7.7 FLOC FORMATION AND OUTFLOW ..ccvvvuuuuneeeereirernnieeeeseersressnieeeesessssssneaesssessssssnneeessssssssnsnnessesssssssnnanessesssesns 22

8.  RAPID SAND FILTER (RSF) ceeeuuuueieiiiieierennnnseeiereeeeneanssssesesseeensanssssssesssssssnnssssssssssssnnnnssssssssesssnnanssssssaens 23
8.1 GENERAL t1tuteeeieeetteneieeeeseesestsseeeeesersssaneeeeeesssssssnaeeeesssssssnsnseseesssesssnnsessessssssnssesessesssssnneeesessessnnsnnseneens 23
8.2 FACILITIES / EQUIPIMENT .. cuveeiuteeeteeeesteeesteseteeesseesestessssessssesesseeesssessnsessseessesssnsessnsessseessssesssessnsessseessn 24
8.3 OPERATION ...t teeeettiieeeeeeeeeettateeeeeerstassaaasesessssassssaaeesesssrssnnasessessssssnnsesessssssnnsnseeeessssssnnnnneeeesssessnnnneeeens 26
8.3.1  FILTRATION / BACKWASH PROCESS.....uuviiieurieeiierieeeitteeessseeesesssseeessssessssseessssssesessssseessssssessssseessssssseessne 27
8.3.2  OPERATION DURING FILTRATION IMIODE.....uuiiiitieiieeiieieetiieeeretieeestneeestnieessennesessneessssnsesssnesessnneesssnnesessnnnns 28
8.3.3  OPERATION DURING BACKWASHING IMIODE ....uuuuieiiiieetiiieeeeeeeeeessieeeeeereseesnneeeeeeessessneesessessssssneeessssesssnnnnns 29

9. PAC FEEDING EQUIPMENT ....cuitiiiieiteiteceenreereiteieesseseesessnsraetessasssssessssesssssassassasssssssassessnssassassnssnsanse 34
9.1 PAC SOLUTION PREPARATION ...ceeevvruruieeeeereeersusueeeeesseessssneesesssssssssnneesessssessnnaeeesesssssssnaeessessssassnsaesssesssnes 34
9.2 CALCULATION OF PAC DOSAGE (FEEDING RATE)...uuveeeeeurreeeeiureeeeiureeeesiseeeesisseeesesssessnsseeessssssssnsssesessssesssnnnns 38

10. LIME FEEDING EQUIPIMIENT ....uieuieiieiieiiinenereireitetsecteceesasraerasessessssessessnssassassessessssassessnssassassesassns 41
10.1  LIME SOLUTION PREPARATION AND TRANSFER ....cevvvuuuueeeeerrrernnneeeeeereressnnaeeseessssssnsesssessssssnnseessssesssnsnneeneens 41
10.2  LIME DOSING OVERALL PROCESS ..evvuuiiettiieietiieeiettiieerttieeestaneeessneeesssneessssnsesssnesesssnsssssnseesssnnessssnsesessseeses 43
10.3  DOSING RATE CALCULATION .evttuuuieeeerererrrnneeeeeeeressnseeeeesssesssnneeseesssssssnnseesessssssssnnessssssssssnnssesessesssnsnneeneens 44




10.4  LIME DOSING (FEEDING) PROCESS ..uveeeeiuvrreeeiureeeesinreeeesiseeeeessseesesasseesssssssessssessssssssessssesesssssssesssssesssssssssens 45

11. CHLORINE FEEDING EQUIPIMIENT ...cuiiiiiiieiereireitetteceeeeernerestesesssssnsessessnssassassesssssssessassnssassnssnsnns 47
T2, INTRODUCTION tuuueittuneiittueerruneeerseneeessneeessssaeesssssessssseessssnssssssnsesssnnsessssnssessnseessssnsssssnnssessnseesssnesssssnseeses 47
11.2  CHLORINE SYSTEM AND EQUIPMENT IN NEW SUNDARIUALWTP .eeeeiiiieiicee ettt ee e e e 47
11.3  CHLORINE DOSING PROCESS AT CLEAR WATER RESERVOIR. .. .cevuunirrrieeeresneeerreneeeessneeerssseesssnseesssnseesssneessssnneeses 51
11.4  CALCULATION OF CHLORINE DOSAGE (FEEDING RATES) .eecuvveeeeiureeeeirreeesiiseeeesisseeesssseeeesssssessssessssssseeesssseesans 51
11.5  POINTS OF CHLORINATION ..evvtuuuuuieeereressusueeseeessesssneesessssssssneessesssssssnneessesssssssnseeesssssssmnneeeessssssnioneeeens 53
11.6  PROCESS OF CHANGING CHLORINE CYLINDERS .. ..cevtttuuieeeereertressnieeesseesssssnnieeeseessssssnneeeessssssunmsesessssessnnneesees 55

12. BACKWASH WATER RECOVERY TANK-.....cceteiteirerrenreceererenreeresreseassssesssssnssossassssssssssassassassassassssanses 57

13. SLUDGE LAGOON .....tuititieiieiteieeteteenetaetettestessesessesssstastassessssssssssssssstastassesssssssssssssnssassassessnssnsans 58

i



SOP Tag No: NSJ-WTP-OP Title: Outline of WTP Page 1 of 60

1. Outline of the Facility

1.1

(1
2
)
“4)
)
(6)
(M

1.2

General Information

Facility Name: New Sundarijal Water Treatment Plant
Facility Type:  Surface water treatment plant
Establishment: 26™ March 2021

Water Source: Surface water from Melamchi river and Bagmati river

Capacity: 170 MLD (Design)

Access: 11 km (45 mins drive) from Chabahil, Ring Road

Objective: Removal of turbidity, organic matter, bacteria, and other harmful matter
Components of the Treatment Process

There are eleven (11) unit processes and auxiliaries in the New Sundarijal WTP outlined below:

(1)

2)

3)

(4)
)
(6)
(7

(8)
)
(10)
(11)

Distribution Facilities

» Inlet Flow Chamber

» Mini- Hydro unit

» Distribution Chamber

» Rapid Mixing Chamber
Flocculation/Sedimentation Basins

» Flocculation Basins

» Sedimentation Basins

Filters

» Rapid Sand Filters

» Backwash Facility

Clear Water Reservoirs

Backwash Water Recovery Tank
Sludge Lagoons

PAC and Lime Feeding Facility

» PAC Solution Preparation and Transfer Unit
» Lime Solution Preparation and Transfer Unit
Chlorination Facility

Electrical and Panel Board Assembly
SCADA System

Water quality testing laboratory

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley




SOP Tag No: NSJ-WTP-OP Title: Outline of WTP Page 2 of 60
PLANT WATER 200 DI L]
UME_SOLUTION 50 GSP_
MELAMCHI RIVER low = { QUARTERS
X X
\Tj W Pw ADMINISTRATION / MAINTENANCE
SE BUILDING
| POST
RW UME CCHLORINE CHLORNE cs ad
® ®
. T = ‘
MDS e p—— CHEMICAL BUILDING s 1 st Yse
=) ulm 3. L3 —rre |
PHASE 2 ] feris e CHLORNE SoLUTION 50 PYC . !
1 | CHLORINE 'CHLORINATOR MOTIVE WATER
INLET DISTRIBUTION
o CHAMBER LJ._
J : XXX
h .
E:E e ——— CHLORINE ol s |is
FLOW SOLUTION PLANT_WATER 200 01
:M METER CHAMBER FLOCCBLALS/?ATAION oo o SEDIMENTATION BASINS P:oﬂ sopve FILTERS "
[RAW WATER 1400 01 B3 No.1 X No.1 No.2 -
s
= A
o .| No.3 No.4
B No.2 X
o 700 0 No5 oG CLEAR WATER
| —— RESERVOIRS —
1 | (10 O Y PASS TO RS B No.3 xq o o | | e®
~ No.1
o! ;;‘Eg;w% e rmalum [ g Hot—
= Ioe¢ No b TANK 1400 01 o—]
L L_m"_ No.9 No.10 No2
oo CECL]
= et No5 x4 No.11 No.12 *
00
“ No.13 No.14
o B No6 x4
CLEAR WATER
o 0001 —*u<d__‘ Lo o o cim waren FLOW METER 3
RESERVOR) CHAMBER
PLANT WATER 100 DI S PY PLANT WATER 100 DI o @
SLUDGE 500 DI -
{ } BACKWASH
L - L ™ RECOVERY TANK ’——‘
¥ -4 - |—N—-® No.1 m‘:en DNI
SalFrbd R o0
SLUDGE LAGOONS | No.1 No.2 No.3 D — Tessson pe 0
\W/ SLUDGE SUPERNATENT DISCHARGE 300 DI
PHASE 2 (SAME AS ABOVE)
Figure 1: Line diagram of the treatment facility
i’
o N
MELAMCHT MEBER DISTRIBUTION CHAMBER l 1 l
CENTR AL BUHEEe T | rFroccuramoneas |
DT EX | ByPass TOFILTERS | I i m
B 10 12 S
S LITHON I FILTRATION UNIT I I SEDIMENTATION BASIN I
CHAMEBER
I o m
7 9 11 13
BACKWASH WATER
RECOVERY TANK
TO CITIES 1—{ CLEAR WATER RESERVOIR I [ SLUDGE LAGOON ]

Figure 2: Schematic of the treatment facility

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley




SOP Tag No: NSJ-WTP-OP Title: Outline of WTP Page 3 of 60

DISTRIBUTION
CHAMBER

|MLET Ak
MINIHYDRO FACILITIES
|
|
|

: PHASE 1, FART 2 WORSE
[ |
/ i
|
g
i

PHASE 1, PART 2 WORKE @'- —e‘ v
i o= - = P OF
| &) o | FILTER

|E| i |E | [ UNITS)
[ =

sLﬁ:;;mN é oto.

]

EXETING

WATER SUPPLY LT,

R SIE wa R, 23000 11-TRANSMISSION WATER
FLEW METER CHAMBER
(FOR FUTURE)

+* * *
[SLUDGE LAGOQN
Ha i I . E o o] i
LD LADOM |_ ELUDE LN 1 ELLDUE Lo 1

Figure 3: Layout of the treatment facility

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley




SOP Tag No: NSJ-WTP-OP Title: SCADA System Page 4 of 60

2. SCADA System

2.1 General Information

SCADA (Supervisory Control and Data Acquisition System) shows the status of overall
operation. It is used to monitor and control treatment processes and collect operational data.

Screen shots of SCADA system existing in New Sundarijal WTP is shown below.

OVERVIEW 12/07/2021 11:48:22

ADMINISTRATOR
OVERVIEW & LABORATORY MNI-HDRO & SEDIMENTATION  FILTERS PHASE1 FILTERS PHASE2 BKWSH RCVRY FCTIES CHEMICAL FEILD | SYSDIAG

] otFEot
1
T N\ M BN
wee

11FEOT

[ eos 5

Z0OM

INDEX ALARM HISTORY TREND PRINT LOGOUT nu
Figure 4: Overview of SCADA system in New Sundarijal WTP (Home Screen)

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley



SOP Tag No: NSJ-WTP-OP Title: SCADA System Page 5 of 60

CHEMICAL PREPARATION SYSTEM

OVERVIEW & LABORATORY MNI-HDRO & SEDIMENTATION  FILTERS PHASE1 FILTERS PHASE2 BKWSH RCVRY FCTIES CHEMICAL FIELD

REPORT

INDEX ALARM HISTORY TREND PRINT

[ bisThis O i
File View Help

DISTRIBUTION CHAMBER ADMINSTRA

OVERVIEW & LABORATORY MNI-HDRO & SEDIMENTATION  FILTERS REPORT SYS DIAG

OVERFLOW

TO FLOGEULATION! [ TG FLOCCULATION/
) SEDIMENTATION [ 1 SEDIMENTATION
BASIN NO.1 BASIN NO.4

TO FLOCCULATION/ [ 2 TO FLOCCULATION/
—’ ‘SEDIMENTATION 8 2 NT/
BASIN NO.2 BASIN NO.

FROM BACKWASH
RECOVERY LNIT

TO FLOCCULATION/  ff
SEDIMENTATION |
BASIN NO.3

g ZooM

INDEX ALARM HISTORY TREND PRINT LOGOUT nu

Figure 6: Distribution chamber

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley



SOP Tag No: NSJ-WTP-OP Title: SCADA System Page 6 of 60

[File view Help

FLOCCULATION SEDIMENTATION BASIN

ERVIEW & LABORATORY MNI-HDRO & SEDIMENTATION  FILTERS PHASE1 FILTERS PHASE2 BKWSH RCVRY FCTIES CHEMICAL FIELD REPORT | SYSDIAG

FROM DISTRIBUTION FROM DISTRIBUTION
SHANRER FLOCCULATION/SEDIMENTATION BASIN ND.4 GHAMBER. £ 0GOULATIONSEDIMENTATION BASIN NO.1 2
| NS N Y = = Ll i, s =
4+ s E A 4 = - + E s ® 4 = -
1] I
4+ —g arstst o78L32 E
10N BASINNO 5.
S
=~ <~
. - =

_.E arsiaq sz E

b
-
_.ﬂ s ot ﬁ
HH N
............. H
1V

4“‘4

7O CLEAR

WATER
RESERVOIR !

ITO FILTER UNITS

030PO1

Doy TODRAIN

: K oau
TO SITE DRAINAGE SYSTEM

a0 SITE DRAINAGE SYSTEM

z0oM

HISTORY TREND PRINT LoGOUT nu

Figure 7: Flocculation and sedimentation basins

) FLTER 08 [E==E
File View Help

1212412013 02:29:57
FILTER 08 ADMINISTRATOR

OVERVIEW & LABORATORY | MNI-HDRO & SEDIMENTATION _ FILTERS PHASE1 FILTERS PHASE2 BKWSH RCVRY FCTIES CHEMICAL FEILD ALARM SYS DIAG

| SERVICE | BackwasH
VALVE MANUAL

EMG STOP

STEP NO SET TIME REM TIME

STEP 1 SERVICE

REMAINING
STEP NO STEP DESC i

DRAIN

STEP 1 Bown

STEP 2

AR
SCOURING |

AIR SCOUR +

STEP3 | BACKWASH

STEP 4 BACKWASH

BED SETTLING/
STERS STANDBY

[ wavon | a0
—_
stanr || sroe
WoLo sk

ALARM HISTORY TREND PRINT

Figure 8: Filter (focusing on a particular filter)

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley



SOP Tag No: NSJ-WTP-OP Title: SCADA System Page 7 of 60

CHLORINATION SYSTEM

MNI-HDRO & SEDIMENTATION  FILTERS PHASE1 FILTERS PHASE2

BKWSH RCVRY FCTIES CHEMICAL FIELD REPORT

ALARM HISTORY TREND PRINT LOGOUT nu

Figure 9: Chlorination system

File View Help

1:16:34

LABORATORY bt

OVERVIEW & LABORATORY MNI-HDRO & SEDIMENTATION  FILTERS PHASE1 FILTERS PHASE2 BKWSH RCVRY FCTIES REPORT SYS DIAG

R ———

TEMP COND TURB
ﬁ &(
TURB D;‘“N
- DRAIN

05TEO1 05AL01 05CONDO1 05pHI01 05TURBO1 05RCLO1

ﬂ ZO0OM

INDEX ALARM HISTORY TREND PRINT LOGOUT nu

Figure 10: Laboratory (water quality data)

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley



SOP Tag No: NSJ-WTP-OP Title: Flow Measurement Page 8 of 60

3. Flow Measurement

3.1 General Information

Inlet flow to WTP is one of the key parameters for WTP operation.
This flow is used for various purposes, such as;
a. To check the margin by comparing it with the designed capacity of the WTP

b. To determine the chemical dosage

c. To estimate the treated water flow etc.

3.2 Measurement Method

Electromagnetic flowmeter is installed at WTP inlet.

Inlet Flowmeter Flowmeter display

OVERVIEW

| MNI-HDRO &

Cumulative
flow in million ’_
|

liters
==, i

D1PEDT
[

01FEDT Instantaneous

flow in m3/h

Flow display in SCADA system

Photo 1: Flowmeter and flow display system

The flow values can be read from both the display on the flowmeter and the SCADA system.
It shows instantaneous (current) flowrate as well as cumulative flow.

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley